Contractor:

TCC

TIANCHEN CORP.CHINA

PROJECT MKP Methanol Project
UNIT Flare PHASE | Detail Engineering
Owner No. MKP-VD-8500-237-507-A3

Owner :

iRt

; ‘/ﬂ\:&ﬂa\it_\:z\::ub—es-;-%ﬁ
Ietbitten Lt Hisatago, Park Cor

Contractor No. MKP-11-DE-9000-FE-REQ-237 —
vendor: - g % 18 |Vendor No. 17013D85000PE00-13 Rev.:2 | Page:1 of 24
Pipe Support List
2 29.11.2018 Final Issue Geng Yun Fei Bai Yang Ji Ningbo
1 08.11.2018 Final Issue Geng Yun Fei Bai Yang Ji Ningbo
0 14.12.2017 Final Issue Geng Yun Fei Bai Yang Ji Ningbo
C 07.11.2017 Issued For Review Geng Yun Fei Bai Yang Ji Ningbo
A 17.07.2017 Issued For Review Geng Yun Fei Bai Yang Ji Ningbo
REV. DATE PURPOSE OF ISSUE PREPARE CHECK REVIEW APPROVE




Contractor:

TCC

TIANCHEN CORP.CHINA

PROJECT MKP Methanol Project
UNIT Flare PHASE | Detail Engineering
Owner No. MKP-VD-8500-237-507-A3

Contractor No.

MKP-11-DE-9000-FE-REQ-237

Owner :

a?
e R

+ ¥ .8

Vendor: //A T %2 758 |Vendor No. 17013D85000PE00-13 Rev.:2 Page:2 of 24
REVISION INDEX
EV. REV. REV.
A C 1 A C A C
PAG PAG PAG

1 X X

2 X X

3 X X X X

4 X X X X

5 X X X X

6 X X X

7 X X X

8 X X X

9 X X X

10 X X X

11 X X X

12 X X X

13 X X

14 X X

15 X X

16 X X

17 X X

18 X X

19 X X

20 X X

21 X X

22 X X

23 X X

24 X X




F 1 kB PIPING SUPPORTLIST Rev: 2
P S Page:3/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I I A B c D
85J0101 64"-FLG-85-200-B24-P8 SEAT TYPE SUPPORT[II] (Manufacture by 10mm steel plate) J10[II]:Length=500mm 1 94000 309.2 | 1430 | 1180 | 920 Anchor.Page 24
ANGLE STEEL L80X80X7 1.8m
85J0102 64"-FLG-85-200-B24-P8 SEAT TYPE SUPPORT[II] (Manufacture by 10mm steel plate) Jio[I] 1 94000 293.2 | 1430 1180 | 920
85J0103  |64"-FLG-85-200-B24-P8 SEAT TYPE SUPPORTI[II] (Manufacture by 10mm steel plate) T10[11] 1 94000 277.2| 1430 | 1180 | 920
85J0104 64"-FLG-85-200-B24-P8 SEAT TYPE SUPPORT([II] (Manufacture by 10mm steel plate) J1o[I] 1 94027 2342 1430 1180 | 920 Page 19
64"-FLG-85-200-B24-P8 SPRING VS30F19 2 93600 427
85J0105  |64"-FLG-85-200-B24-P8 SEAT TYPE SUPPORTI[II] (Manufacture by 10mm steel plate) J10[11] 1 94058 187.2] 1430 | 1180 | 920 Page 19
64"-FLG-85-200-B24-P8 SPRING VS60F13 2 93600 458
85J0201 4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[T] Al-2(H)[1] 1 95150 Guide.Page 22
ANGLE STEEL L80X80X7 04m | 95150
8570202  |4"-FLG-85-201-B24-P8 "U"BOLT(Inch)[I] Al1-2(H[] 1 92450 Guide,Page 22
ANGLE STEEL L80X80X7 04m | 92450
85J0203  |4"-FLG-85-201-B24-P8 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 90500 100 | 200 Page 20
4"-FLG-85-201-B24-P8 CLAMP(Inch) A5-2(4) 2
ANGLE STEEL L80X80X7 1.5m
STEEL PLATE Th=10mm 0.04m"
EXPANSION BOLT M12/50 4
85J0204 4"-FLG-85-201-B24-P8 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89300 100 200 Page 20
4"-FLG-85-201-B24-P8 CLAMP(Inch) A5-2(4) 2
ANGLE STEEL L80X80X7 03m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0205  |4"-FLG-85-201-B24-P8 ELBOW SUPPORT (CLAMP) GI11(A8-2) 1 89950 89200 800 Page 24
4"-FLG-85-201-B24-P8 3-BOLTS CLAMP(Inch) A8-2(4) 1
EXPANSION BOLT M12/50 4
85J0206 4"-FLG-85-201-B24-P8 GUIDE SUPPORT E9 1 90500 1290 | 200 Guide.Page 21




//Aﬁr gﬁ, # PIPING SUPPORTLIST Paglzilvl:ztzl
DOC. MKP-VD-8500-237-507-A3
EL(mm) Size(mm)
Ttem No Line No. SUPPORT NAME MARK NO QTY Remark
I 11 A B C D
4"-FLG-85-201-B24-P8 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 90500 100 200
4"-FLG-85-201-B24-P9 CLAMP(Inch) A5-2(4) 2!
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0301 2"-HPS-85-200-F24-H6 "T" SHOE SUPPORT (WELDING) J1(1la) 1 93600 100 200 Anchor
85J0302 2"-HPS-85-200-F24-H6 BOTTOM LEG OF ELBOW F8 1 90000 89200 790 200 Leg Spec. 11/2" sch80
STEEL PLATE Th=10mm 0.16m" Page 20
EXPANSION BOLT M12/50 4
85J0303 2"-HPS-85-200-F24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89870 100 200 Page 20
2"-HPS-85-200-F24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0304 2"-HPS-85-200-F24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89870 100 200 Page 20
2"-HPS-85-200-F24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
85J0305 2"-HPS-85-200-F24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89757 100 100 Page 20
2"-HPS-85-200-F24-H6 CLAMP(Inch) A5-2(3/4) 2
ANGLE STEEL L80X80X7 0.6m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0306 2"-HPS-85-200-F24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89870 100 200 Page 20
2"-HPS-85-200-F24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0401 2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89870 100 200 Page 20




//AcfZ '5“;’ ﬁ, # PIPING SUPPORTLIST Pagi%vr’:Zizl
DOC. MKP-VD-8500-237-507-A3
EL(mm) Size(mm)
Item No Line No. SUPPORT NAME MARK NO QTY Remark
I I A B c D
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0401a |2"-HPS-85-201-D24-Hé GUIDE SUPPORT E9 1 89870 490 200 Guide,Page 21
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89870 100 200
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0402 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (WELDING) T1(1a) 1 89870 100 200 Anchor
85J0403 2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89870 100 200 Page 20
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m">
EXPANSION BOLT M12/50 4
8570404 2"-HPS-85-201-D24-Hé6 BOTTOM LEG OF ELBOW F8 1 90870 89200 1660 200 Leg Spec. 2" sch40
STEEL PLATE Th=10mm 0.16m° Page 20
EXPANSION BOLT M12/50 4
85J0405 2"-HPS-85-201-D24-H6 GUIDE SUPPORT ES 1 93600 350 200 Guide Page 22
2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 93600 100 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(3) 2
85J0406 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89870 100 200 Page 20
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 2.1m
STEEL PLATE Th=10mm 0.08m?>
EXPANSION BOLT M12/50 8
85J0407 2"-HPS-85-201-D24-Hé6 GUIDE SUPPORT []] E5 [I] 1 89870 80 Guide,Page 20
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89870 100 200
2"-HPS-85-201-D24-Hé6 CLAMP(Inch) A5-2(2) 2




F ¥ b PIPING SUPPORTLIST Rev: 2
P S Page:6/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D
ANGLE STEEL L80X80X7 1.9m
STEEL PLATE Th=10mm 0.08m’
EXPANSION BOLT M12/50 8
8510408  |2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89870 100 | 200 Page 20
2"-HPS-85-201-D24-Hé6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
85J0409  |2"-HPS-85-201-D24-Hé "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89870 100 | 200 Page 20
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
85J0410 2"-HPS-85-201-D24-Hé6 GUIDE SUPPORT []] E5[1 1 89870 80 Guide.Page 20
2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89870 100 | 200
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
8570411 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89870 100 | 200 Page 20
2"-HPS-85-201-D24-Hé6 CLAMP(Inch) A5-2(2) 2
85J0412 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89870 100 200 Page 20
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
8570413 2"-HPS-85-201-D24-Hé "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89757 100 | 100 Page 20
2"-HPS-85-201-D24-Hé6 CLAMP(Inch) A5-2(3/4) 2
ANGLE STEEL L80X80X7 0.6m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
8510414  |2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89757 100 | 100 Page 20
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(3/4) 2
ANGLE STEEL L80X80X7 0.6m
STEEL PLATE Th=10mm 0.04m?
EXPANSION BOLT M12/50 4
85J0415 2"-HPS-85-201-D24-Hé6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 92800 100 300 Page 21




':TZ T ﬁ:f—ﬁ PIPING SUPPORTLIST Rev: 2
P S Page:7/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
2"-HPS-85-201-D24-H6 "L" TYPE HANGER B24 1 HOLD 92800 800 | 300
85J0416 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 93600 100 | 300
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2)
85J0417 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 93600 100 | 300
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2)
85J0418 2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 96300 100 | 300 Page 19
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2)
ANGLE STEEL L80X80X7 12m
STEEL PLATE Th=10mm 0.18m’
85J0501 1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89870 113 200 Page 20
CLAMP(Inch) AS5-2(1) 2
85J0502 1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89883 100 | 200 Page 20
1"-HPS-85-202-D24-H6 CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.8m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
85J0503 1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89883 100 | 200 Page 20
1"-HPS-85-202-D24-Hé6 CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.8m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
85J0504 1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89883 100 | 200 Page 20
1"-HPS-85-202-D24-H6 CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.8m
STEEL PLATE Th=10mm 0.04m?
EXPANSION BOLT M12/50 4
85J0505 1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89883 100 | 200 Page 20




//A.:Tz 'g j?, # PIPING SUPPORTLIST PagEfSVr’:Zi
DOC. MKP-VD-8500-237-507-A3
Ttem No Line No. SUPPORT NAME MARK NO QTY i o Remark
I I A B c D

1"-HPS-85-202-D24-H6 CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.8m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4

85J0506 1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 89883 100 | 200 Page 20

1"-HPS-85-202-D24-H6 CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.8m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4

8570507 1"-HPS-85-202-D24-H6 GUIDE SUPPORT E9 1 91000 91000 453 | 200 Guide,Page 22
1"-HPS-85-202-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 91000 100 | 200 Guide
1"-HPS-85-202-D24-H6 CLAMP(Inch) A5-2(1) 2

STEEL PLATE Th=10mm 0.08m’

8570601 1"-HPC-85-200-D24-H6 GUIDE SUPPORT E9 1 91000 91000 453 | 200 Guide,Page 22
1"-HPC-85-200-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 91000 100 | 200 Guide
1"-HPC-85-200-D24-H6 CLAMP(Inch) A5-2(1) 2

STEEL PLATE Th=10mm 0.08m’

8570602 1"-HPC-85-200-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89383 100 | 100 Page 20

1"-HPC-85-200-D24-H6 CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.6m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4

85J0701 2"-IA-85-200-B50-N "T" SHOE SUPPORT (CLAMP) J2(1a-A5-2) 1 93600 100 | 300
2"-TA-85-200-B50-N CLAMP(Inch) A5-2(2) 2

85J0702 2"-JA-85-200-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 93600 100 300
2"-JA-85-200-B50-N CLAMP(Inch) A5-2(2) 2

8570703 2"-TA-85-200-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 93600 100 | 300
2"-IA-85-200-B50-N CLAMP(Inch) A5-2(2) 2




+ % f.@ PIPING SUPPORTLIST Rev: 2
AT Page:9/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I I A B c D
85J0704 2"-IA-85-200-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89650 100 200 Page 20
2"-IA-85-200-B50-N CLAMP(Inch) A5-2(2) 2!
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0705 2"-TA-85-200-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89650 100 200 Page 20
2"-IA-85-200-B50-N CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J0801 1"-IA-85-202-B40-N "U"BOLT(Inch)[II] Al-2(D)[I] 1 Anchor
8570802  |1"-IA-85-202-B40-N "U" BOLT(Inch)[I] Al-2(D[I] 1 Guide
8570901 4"-NG-85-200-B24-N GUIDE OF HORIZONTAL PIPE El 1 93600 100 Guide
8570902  |4"-NG-85-200-B24-N "U" BOLT(Inch)[I] Al-2(0)[] 1 Guide,Page 21
"II" TYPE HANGER([I] B14[I] 1 HOLD 92800 800 600
8571001  |3"-NG-85-201-B24-N "U" BOLT(Inch)[I] AL-23)[]] 1 Guide,Page 20
ANGLE STEEL L80X80X7 0.8m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
8571101 1"-NG-85-202-B24-N "U" BOLT(Inch)[T] Al-2(D)[1] 1 Guide
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m>
EXPANSION BOLT M12/50 4
8571102 |1"-NG-85-202-B24-N "U" BOLT(Inch)[I] Al-2(D)[]] 1 Guide,Page 20
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m">
EXPANSION BOLT M12/50 4




':TZ T ﬁ:f—ﬁ PIPING SUPPORTLIST Rev: 2
AT Page:10/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I I A B c D
8571103  |1"-NG-85-202-B24-N "U" BOLT(Inch)[I] Al-2D)[1] 1 Guide Page 21
"L" TYPE HANGER B24 1 HOLD 92800 800 100
8511104 1"-NG-85-202-B24-N "U"BOLT(Inch)[I] Al1-2(D)[1] 1 Guide
8571105 1"-NG-85-202-B24-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide
8511106 1"-NG-85-202-B24-N "U" BOLT(Inch)[I] Al-2(D[I] 1 Guide
8571201 2"-NG-85-203-B24-N "U"BOLT(Inch)[I] Al-2(2)[1] 1 Guide.Page 20
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
8571202  |2"-NG-85-203-B24-N "U"BOLT(Inch)[I] Al-2(2)[1] 1 Guide.Page 20
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m">
EXPANSION BOLT M12/50 4
8571203 2"-NG-85-203-B24-N "U"BOLT(Inch)[I] Al1-2(2)[1] 1 Guide
8571204  |2"-NG-85-203-B24-N "U"BOLT(Inch)[I] Al-2(2)[1] 1 Guide
8571205 2"-NG-85-203-B24-N "U"BOLT(Inch)[I] Al1-2(2)[1] 1 Guide
8571206  |2"-NG-85-203-B24-N "U" BOLT(Inch)[I] A1-2(2)[1] 1 Guide Page 19
8571301 2"-NG-85-204-B24-N "U"BOLT(Inch)[I] Al-2(2)[1] 1 Guide.Page 21
8571302  |2"-NG-85-204-B24-N "U"BOLT(Inch)[I] Al-2(2)[1] 1 Guide
8571303 2"-NG-85-204-B24-N "U"BOLT(Inch)[I] Al1-2(2)[1] 1 Guide
8571304  |2"-NG-85-204-B24-N "U"BOLT(Inch)[I] Al1-2(2)[1] 1 Guide
85J1305 2"-NG-85-204-B24-N "U" BOLT(Inch)[T] Al1-2(2)[1] 1 Guide




F ¥ @ PIPING SUPPORT LIST Rev: 2
AT Page:11/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D
8571401 1"-NG-85-205-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2 1 89650 100 200 Page 20
1"-NG-85-205-B50-N CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
85J1402 1"-NG-85-205-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89650 100 200 Page 20
1"-NG-85-205-B50-N CLAMP(Inch) A5-2(1) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m"
EXPANSION BOLT M12/50 4
85J1501 1"-NG-85-206-B50-N "U" BOLT(Inch)[T] Al-2(D)[1] 1 Guide.Page 21
"II" TYPE HANGER(I] B14[I] 1 HOLD 92800 800 800
8571502 1"-NG-85-206-B50-N "U"BOLT(Inch)[I] Al1-2(D[I] 1 Guide
85J1503 1"-NG-85-206-B50-N "U" BOLT(Inch)[T] Al-2(D)[1] 1 Guide
85J1601 1"-NG-85-207-B50-N "U"BOLT(Inch)[I] Al1-2(D)[1] 1 Guide.Page 21
85J1602 1"-NG-85-207-B50-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide
8571603 1"-NG-85-207-B50-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide
85J1701 1"-NG-85-208-B50-N "U" BOLT(Inch)[T] Al-2(D)[1] 1 Guide,Page 21
85J1702 1"-NG-85-208-B50-N "U"BOLT(Inch)[I] Al1-2(D[] 1 Guide
85J1703 1"-NG-85-208-B50-N "U"BOLT(Inch)[I] Al-2(D)[1] 1 Guide
85J1801 1"-NG-85-209-B50-N "U" BOLT(Inch)[I] Al-2(D[I] 1 Guide,Page 21
8571802 1"-NG-85-209-B50-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide




F ¥ @ PIPING SUPPORT LIST Rev: 2
AT Page:12/24
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D

85J1803 1"-NG-85-209-B50-N "U"BOLT(Inch)[I] Al1-2(D)[1] 1 Guide

8571901 1"-NG-85-210-B40-N "U"BOLT(Inch)[II] Al-2(D)[I] 1 Anchor

8571902 1"-NG-85-210-B40-N "U"BOLT(Inch)[II] Al-2(D)[I] 1 Anchor

85J1903 1"-NG-85-210-B40-N "U"BOLT(Inch)[II] Al-2(D)[1] 1 Anchor

8571904 1"-NG-85-210-B40-N "U"BOLT(Inch)[II] Al-2(1)[I] 1 Anchor

85J2001 1"-NG-85-211-B50-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide.Page 21

TRIANGLE BRACKET(II] D15[1] 1 92800 800 | 1004

85J2002 1"-NG-85-211-B50-N "U" BOLT(Inch)[T] Al-2(D)[1] 1 Guide

85J2101 1"-NG-85-212-B50-N "U" BOLT(Inch)[I] Al-2(D[I] 1 Guide,Page 21

8512102 1"-NG-85-212-B50-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide

85J2201 1"-NG-85-213-B50-N "U"BOLT(Inch)[I] Al1-2(D[I] 1 Guide,Page 21

8512202 1"-NG-85-213-B50-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide

8512301 1"-NG-85-214-B50-N "U"BOLT(Inch)[I] Al1-2(D)[T] 1 Guide,Page 21

85J2302 1"-NG-85-214-B50-N "U"BOLT(Inch)[I] Al-2(D)[1] 1 Guide

8512401 1"-NG-85-215-B40-N "U"BOLT(Inch)[II] Al-2(D)[I] 1 Anchor

8512402 1"-NG-85-215-B40-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide

85J2403 1"-NG-85-215-B40-N "U"BOLT(Inch)[I] Al1-2(D)[] 1 Guide

8512501 2"-NG-85-301-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89636 100 100 Page 20

2"-NG-85-301-B50-N CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m




//A.:Tz '5;’ j?, # PIPING SUPPORTLIST Pageﬁ%vl:lel
DOC. MKP-VD-8500-237-507-A3
Ttem No Line No. SUPPORT NAME MARK NO QTY i o Remark
I I A B c D
STEEL PLATE Th=10mm 0.04m*
EXPANSION BOLT M12/50 4
8512502 2"-NG-85-301-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89636 100 100 Page 20
2"-NG-85-301-B50-N CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
8512503 2"-NG-85-301-B50-N "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89636 100 | 100 Page 20
2"-NG-85-301-B50-N CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m?
EXPANSION BOLT M12/50 4
8512504 2"-NG-85-301-B50-N "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 89636 100 100 Page 20
2"-NG-85-301-B50-N CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m*
EXPANSION BOLT M12/50 4
8512505 2"-NG-85-301-B50-N "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 89636 100 | 100 Page 20
2"-NG-85-301-B50-N CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 0.7m
STEEL PLATE Th=10mm 0.04m’
EXPANSION BOLT M12/50 4
8512601 1"-NG-85-206/207/208/209-B50-N  ["U" BOLT(Inch)[I] Al-2(D[I] 4 Guide,Page 22
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[I] Al1-2(D[] 4 Guide
1"-NG-85-202-B24-N "U"BOLT(Inch)[I] Al-2(D[I] 1 Guide
FLAT STEEL Width=100mm Th=10mm 0.8m
8512602 1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[II] Al-2(D)[II] 4 98000 Anchor.Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[II] Al-2(D)[1] 4 98000 Anchor
1"-NG-85-202-B24-N "U"BOLT(Inch)[II] Al-2(D)[I] 1 Anchor
4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[I] Al-2(4)[1] 1 98000 Guide




AT PIPING SUPPORT LIST Pageﬁi\;:zi
DOC. MKP-VD-8500-237-507-A3
EL(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5[m] 1 93000 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) 12(1a-A5-2 1 93000 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
2"-NG-85-203-B24-N "U" BOLT(Inch)[I] A1-2(2)[1] 1 93000 Anchor
ANGLE STEEL L80X80X7 3.5 | 98000
8572603 |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[] Al-2(D)[T] 4 | 101000 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[I] A1-2(D)[] 4 | 101000 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[I] A1-2(D)[1] 1 Guide
4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[T] Al-2()[T] 1 | 101000 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [I] E5 [I] 1 | 101000 80 Guide
2"HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 | 101000 100 | 300 Guide
2"HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
2"-NG-85-203-B24-N "U" BOLT(Inch)[I] A1-2(2)[1] 1 | 101000 Guide
ANGLE STEEL L80X80X7 3.5m| 101000
8572604  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Tnch)[I] Al-2(D)[T] 4 | 104750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[] Al-2(D)[T] 4 | 104750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[I] A1-2(D)[] 1 Guide
4"FLG-85-201-B24-P8 "U" BOLT(Tnch)[I] AL-2(D[T] 1 | 104750 Guide
2"HPS-85-201-D24-H6 GUIDE SUPPORT [II] Es[m] 1 | 104750 80 Guide
2"HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 | 104750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m | 104750
8572605  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] A1-2(D)[1] 4 | 107750 Guide,Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[I] A1-2(D)[] 4 | 107750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] Al-2(D)[T] 1 Guide
4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[II] Al-2(H)[I] 1 | 107750 Anchor
2"HPS-85-201-D24-H6 "T" SHOE SUPPORT (WELDING) Ti(1a) 1 | 107750 100 | 300 Anchor
ANGLE STEEL L80X80X7 35m| 107750
8512606  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] Al1-2(D)[1] 4 | 110750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[I] Al-2(D)[T] 4 | 110750 Guide
1"-NG-83-202-B24-N "U" BOLT(Inch)[T] Al-2(D)[T] 1 Guide
4" FLG-85-201-B24-P8 "U" BOLT(Inch)[I] A1-2(D[1] 1 | 110750 Guide




AT PIPING SUPPORT LIST Pageﬁ%\;:zi
DOC. MKP-VD-8500-237-507-A3
EL(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5 [m] 1 | 110750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2 1 | 110750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m| 110750
8512607  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] Al-2(1)[T] 4 | 113750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] A1-2(1)[T] 4 | 113750 Guide
1"-NG-85-202-B24-N """ BOLT(Inch)[T] Al-2(1)[T] 1 Gride
4"-FLG-85-201-B24-P8 " BOLT(Inch)[1] A1-2(4)[T] 1| 113750 Guide
2"-HP$-85-201-D24-H6 GUIDE SUPPORT [I[] E5 (1] 1 | 113750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 | 113750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 35m| 113730
8512608  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] AL-2(1)[T] 4 | 116750 Gnide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] A1-2(1)[T] 4 | 116750 Gride
1"-NG-85-202-B24-N " BOLT(Inch)[T] A1-2(1)[1] 1 Guide
4"-FLG-85-201-B24-P§ "U" BOLT(Inch)[T] Al-2(4)[1] 1 | 1167350 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5 [m] 1 | 116750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 | 116750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 35m| 116730
8512609  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] A1-2(1)[T] 4 | 119750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] AL-2(1)[1] 4 | 119750 Guide
1"-NG-85-202-B24-N " BOLT(Inch)[1] A1-2(1)[T] 1 Gnide
4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[1] A1-2(4)[T] 1| 119750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5 (1] 1 | 119750 80 Gride
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1| 119750 100 | 300 Guide
2"-HP$-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m| 119750
8512610 |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] A1-2(1)[T] 4 | 122750 Gnide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] A1-2(1)[1] 4 | 122750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] AL-2(1)[1] 1 Guide
4"-FLG-85-201-B24 P8 "" BOLT(Inch)[I] A1-2(4)[11] 1| 122750 Anchor




AT PIPING SUPPORT LIST Pageﬁ%\;:zi
DOC. MKP-VD-8500-237-507-A3
EL(mm) Size(mm)
Item No Line No. SUPPORT NAME MARK NO QTY Remark
I 11 A B & D
2" HPS-85-201-D24-H6 "T" SHOE SUPPORT (WELDING) Ti(1a) 1| 122750 100 | 300 Anchor
ANGLE STEEL L80X80X7 3.5m| 122750
8512611  [1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[II] Al1-2(1)[1] 4 | 125750 Anchor,Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[II] Al-2(1)[] 4 | 125750 Anchor
1"-NG-85-202-B24-N "U" BOLT(Inch)[II] Al-2(1)[I1] 1 Anchor
4"-FLG-85-201-B24-P8 "I BOLT(Inch)[T] A1-2(4)[T] 1| 125750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [I[] E5 [I] 1 | 125750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) 12(1a-A5-2) 1| 125750 100 | 300 Guide
2"-HP$-85-201-D24-H6 CLAMP(Inch) AS5-2(2) 2
ANGLE STEEL L80X80X7 3.5m| 125750
8572612 |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] AL-2(1)[T] 4 | 128750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[1] A1-2(1)[T] 4 | 128750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] AL-2(1)[T] 1 Guide
4"-FLG-85-201-B24 P8 " BOLT(Inch)[T] A1-2(4)[T] 1 | 128750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [T[] E5 (] 1 | 128750 80 Guide
2"-HP$-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1| 128750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 35m| 128750
8572613 |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] AL-2(1)[T] 4 | 131750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] Al-2(1)[T] 4 | 131750 Guide
1"-NG-85-202-B24-N "I BOLT(Inch)[T] A1-2(1)[T] 1 Guide
4"-FLG-85-201-B24-P8 " BOLT(Inch)[T] AL-2(4)[1] 1 | 131750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5 [m] 1 | 131750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T12(1a-A5-2) 1| 131750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 35m| 131750
8512614 |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] A1-2(1)[T] 4 | 134750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] A1-2(1)[1] 4 | 134750 Guide
1"-NG-85-202-B24-N " BOLT(Inch)[T] A1-2(1)[T] 1 Gride
4"-FLG-85-201-B24-P8 "7 BOLT(Tnch)[T] Al-2(4)[T1] 1| 134750 Anchor
2"-HP$-85-201-D24-H6 "T" SHOE SUPPORT (WELDING) Ti(1a) 1 | 134750 100 | 300 Anchor
ANGLE STEEL L80X80X7 3.5m | 134750




AT PIPING SUPPORT LIST Pageﬁ?;:zi
DOC. MKP-VD-8500-237-507-A3
EL(mm) Size(mm)
Item No Line No. SUPPORT NAME MARKNO QTY Remark
I II A B C D
8512615  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[1] Al-2(1)[] 4 | 134750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] Al-2(D[] 4 | 134750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] Al-2(1)[T] 1 Guide
4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[T] Al-2(4)[] 1 | 137750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5 [1] 1 | 137750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A3-2) 1| 137750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m| 137750
8512616  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] Al-2(D[] 4 | 140750 Guide Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[I] Al-2(1)[] 4 | 140750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] Al-2()[] 1 Guide
4"-FLG-85-201-B24-P8 "U" BOLT(Inch)[T] Al-2(4)[T] 1 | 140750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [II] E5 [1] 1 | 140750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 | 140750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m| 140750
8512617  |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] Al-2(1)[] 4 | 143750 Guide.Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[T] Al-2(1)[T] 4 | 143750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] Al-2()[] 1 Guide
4"-FLG-85-201-B24-P§ "U" BOLT(Inch)[1] Al-2(4)[1] 1 | 143750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [T] E5 [M] 1| 143750 80 Guide
2"-HPS$-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T12(1a-A5-2) 1| 143750 100 | 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m | 143750
8572618 |1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] Al-2(1)[] 4 | 146750 Guide.Page 23
1"-NG-85-211/212/213/214-B50-N  ["U" BOLT(Inch)[T] Al-2()[] 4 | 146750 Guide
1"-NG-85-202-B24-N "U" BOLT(Inch)[T] Al-2(1)[T] 1 Guide
4"-FLG-85-201-B24-P8 " BOLT(Inch)[T] Al-2(4)] 1 | 146750 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [TI] E5 (M) 1 | 146750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1| 146750 100 | 300 Guide
2"-HPS-85-201-D24-Hé CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m | 146750




//AﬁfZ ﬁgj?, # PIPING SUPPORTLIST Pageﬁ%vl:zi
DOC. MKP-VD-8500-237-507-A3
El(mm) Size(mm)
Item No Line No. SUPPORT NAME MARK NO QTY Remark
1 11 A B C D
8512619 1"-NG-85-206/207/208/209-B50-N  |"U" BOLT(Inch)[I] Al-2(D)[1] 4 150500 Guide.Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[I] Al-2(D[I] 4 150500 Guide
2"-HPS-85-201-D24-H6 GUIDE SUPPORT [I0] Es5 [I] 1 147750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) T2(1a-A5-2) 1 147750 100 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 35m | 150500
85J2620 1"-NG-85-206/207/208/209-B50-N  ["U" BOLT(Inch)[I] Al-2(D)[1] 4 152500 Anchor Page 23
1"-NG-85-211/212/213/214-B50-N  |"U" BOLT(Inch)[I] Al-2(D[I] 4 152500 Anchor
2"-HPS-85-201-D24-H6 GUIDE SUPPORT (I Es [I] 1 152750 80 Guide
2"-HPS-85-201-D24-H6 "T" SHOE SUPPORT (CLAMP) I2(1a-A5-2) 1 152750 100 300 Guide
2"-HPS-85-201-D24-H6 CLAMP(Inch) A5-2(2) 2
ANGLE STEEL L80X80X7 3.5m | 152500




1 | 2 3 4 | 5 | 6
,/’_!-\~\ ,/’_!_\~\ GENERAL NOTES
5 _— e S
COP ELS5.074 / _ W\ COP EL35.00 / _ W \ s
%(Q ‘ SEAT TYPE SUPPORT QO/\‘ ‘ SEAT TYPE SUPPORT
J1 Q[”] . \” 0.[”] REFERENCE DRAWINGS
| Detal s e spport st | Delal s ppe support It
105 EL94027 < | 105 EL94.058 < |
- L spring — _ L spring —F
S Vs3bF1g _ ngmg 2 VS50F13 _ Vwr@\mz
105 EL93600 _ | D _ 105 EL93.600 _ i | _
i i | i | ) i i ) | ) ) | i i SYMBOLS AND LEGENDS
PIPE RACK f _ ? PIPE RACK f _ ?
900 900
B B
NSTALLATON DAGRAN INSTALLATON DAGRAN
8540104 85J0105
PARAMETERS OF SPRING
B INSTALLATIONL0AD | OPERATIONLOAD | DISPLACEMENT(mm) | SPRING INSTALLATION HEIGHT | QUANTITY
SUPPORTNo.|  SPRING TYPE T T VRTCAL | HORZGTAL m sel STANDARD
8000104 | VS30R19 52500 44350 10 3 421 ] HG,/T20644-1998
80J0100 | VS6OR1S 11140 10000 19 23 458 ] HG,/T20644-1998
"T" SHOE SUPPORT
(LA i) BE06
105 FL96.300 Dl seppe spor NS TEH%N0 ANGLE STEEL
PIPE SUPPORT PAD | L80XB0XT [80X80X7
JME-HELD i <TA PPE SUPPORT PA N
/ ! \ STE-HELD _
a EL 200 ) 4 | 60 ya
N S [ |
0P EL95.056 N AR S COP EL95.056 S _ _ \
/ , ~ \© / b AR S b L T
'\ ( \ ‘ 400 , L¢/ Middle East
. sceidlee Kimiaye Pars Company
. ' , / ' \ \ : o . / ] HALROR ToPsaE A/S
NSTALLATON DAGRAN EH A A i e
850418 /8501206 P S e =
[Gomie Spirg]—Sign | Dot ] SCALE 115 [seer 10]Tor 24 [szE A3 % WKP-VD-8500-237-507-A3
1 2 3 Z 5 | 6




1 | 2 | 3 4 5 | 6
GENERAL NOTES
"T" SHOE SUPPORT 125. 300 300 . 250 1925 T ——
Y CLWPeh) 20 ) ”
Delal s pe support It I: P o —— TR TS
=L . o
1 ANGLE STERL
U e NN B B ¢ S
FPANSION BT jI ]
m BASE PLATE .y
LB el DETHL OFBASE PLAT BEPUTE S \EXPA@A&,%BOH
| 200 | mmm\ -
HF E1.89.200 DETAIL OF BASE PLATE
PARAMETERS OF PIPE SUPPORT A 200 =00 500
PR ™ o i I b ) . L) INSTALLATION DAGRA
8500005 | 1300 00 | 8500506 | 683 20
850204 100 00 | 850505 683 200 BJ0406 /8504098540411 /8300501
850303 | 670 00 | 8500506 | 683 200
850304 | 670 00 | 850602 163 200
8500305 | 557 00 | 8500704 450 200 - o0, JU0 0,190
850306 | 670 00 | 80705 450 200
850401 | 670 00 | 8401|450 200 200
850403 | 670 00 | S| 450 20 WO STEEL t
8500408 | 670 00 | 8001 4% 200 (0G0 =l e
— B3| 5 00 | 8500 | 4% 200 ﬁ = ]
85044 | 557 00 | 852503 4% 200 ~| 2 2 2 3 "
8500502 | 683 00 | 80504 | 43 20 BASE PLATE POV
8500503 | 683 00 | 85505 4% 200 - o
HF £L.89.200 | \ - DETAIL OF BASE PLATE
BTl N ./ 200 | 400 | 200
tf e pe sipr t INSTALLATION DIAGRAM
s g ki B5J0407 /8500410850412
° 3
| L) ALNSG()LXES%EL EXPA%V(},%BOH 100, 200 100
m BASE PLATE = Tt
i ELs02 Th={0mm DETAL OF BASE PLAT - Q =T : '1
NN . ~s o i X
W % QE : g —+_ > 0, Z T T T DAL 5 el T |
BASEPLATE | | = < - ddle Eas
PARANETERS OF PIPE SUPPORT 7Th:10mm i |E o [t i e, o e
SlZE SlZE N 2 [ N - X— WOR TOPS@E A/S
Slémﬁa H(5msr2) Lgngn(")) SZTBRQT;Q H(5m5r?) Lﬂ%rg) ﬁ ['D : m AL ;rjccr‘ PEEETEARA T
A ERREPLERAT %Mﬁu -
8501102 | 564 00 | 802 100 NSTHLTON DAY T ——
80103 564 100 e T
BE0302, /85,0404 o st o
[cori gl —Sign [ pote scALE1:15|s+EEr zn‘wr. 24 |S|ZEA: % WKP-VD-8500-237-507-A3
1 | 2 3 4 5 | 6




1 | 2 | 3 4 | 5 | 6
105 EL93.600
*_#ZOO —_— f : : : i
R PIPE RACK
A %I j \C - - : J sETVEE u\
° 3
\ 80902 —
) - %} : K% PRGN S =F
m q * BASEPUATE ™ _ =
HF £1.89.200 o Th=10mm DETAIL OF BASE PLATE 105 EL92.800 T - —I— - B REFERENCE DRAWINGS
ZOO L FF + x ) -
1221 288 | 190 "’ TYPE HANGER|
— INSTALLATION DIAGRAM B Detal s pe support It
8540206,/85J04010
INSTALLATION DIAGRAM
TOS EL93600 - - 85J0902/85J‘| 301 SYMBOLS AND LEGENDS
PIPE RACK 7 i
B (. ) 105 EL93.600 : :
o _ PIPE RACK 7 i
T" SHOE SUPPORT E — - —)
CLAMP{Inch) ==
105 EL92.800 gv 81801 | | 831701 851601 8a41501 - :%;
- - 1\ i ™ =
150 "L" TYPE HANGER 105 EL92800 A
{ B Detal s e spport It
! o Od 2003 ho N\ TRIANGLE BRACKETI]
INSTALLATION DIAGRAN ) B e et
C
EalOH9 NSTALATION DIGRA
851501 /851601 /8541701 /8541801
105 EL93.600 _ _
PIPE RACK 7 i M} A (Steadistmenl
B — = c 2003
"U" BOLTnch) 1] = )| T05 L9260
Detal s pipe support s - '
= 18002301}/ 2101 \8542001 i o S e ot
105 EL92.800 L :
| il v |¢/~’—~—~ Kimiuyheﬁdec::s Eg::npany
{ 50 _1\ T TREHANGER PP RACC —" T
Delal s pe spport It — P —— T T
" : X X Detal se pe spport st | TCCIRARLER BEA?‘W
I~ W N —
INSTALLATION DIAGRAM g INSTALLATION DIAGRAM momer| o W g
850103 8542001 /8542101 /85,2201 /85,2301 L
m Date SCALE 1:15 IS'IEEI' 2 ‘ TOT. 24 |SZE A3 M MKP-VD-8500-237-507-A3
1 | 2 4 5 | 6




| 6

"0 B0 nch ]

Detal se pe spport st

0,80 ,80,80,80,80,80,80, 80,30

il e—
i a—
il a—
il a—
il a—
il e—
il a—

=

=

{—- O
=3 2

D-8501

Knock—out Drum

Knock-out Drum

D-8501

GENERAL NOTES

GUDE SUPPORT

REFERENCE DRAWINGS

PIPE SUPPORT PAD
SITE-WELD

SYMBOLS AND LEGENDS

|

KEY PLAN

INSTALLATION DIAGRAM INSTALLATION DIAGRAM
890601 854050/
ﬁ“/ | -850 \
Knock—out Drum \
) (St ofjsment)

-

- e oS — S —
B T S — \V S '
e JANMS \2% > /
0 / GUIDE SUPPORT AN== ' 3
‘ Delal s pe support It <, \ ‘ s
/ 2 O LRSI & o T oot S o e e
FLAT STEEL Lo TBH%E0 S == e
Th:mmm JJ’\ \\ %% I_?l-'-‘—"'-'--'-’ilf-'- Kimiuyheﬁdec::s Eg::npany
NSTALLATON DAGRAY PIPE RACK >/ T
_ | TCC TEXR I BER 2 5 e
85J260‘| 5| WSS crinaTiANcHEN ENGINEERING N ST 22 [TOTAL 24
INSTALLATION DIAGRAN F— AN A IEREERELERAT (SR TR
g% (\/% " JIANGSU SUNPOWER TECHNOLOGY C0., LTD m
B0 INSTALLATION DIAGRAM il S i
85\]0201 / 85\]0202 T (o S| S| pte | SN 115 [seEr 2] Tor 24 [szE A3 % m—Dv'b-ussm-mm-u
1 2 | 4 | S | 6




| 6

/—“\\

FL-8501
Flare Stack \ \

INSTALLATION DIAGRAM

8342605/8542610 /8542614

" BOLT nch){I 1]
Detal s pe support It

/

Pa

_/I’

100x8 150

-+
~—T

AR

PIPE SUPPORTPAD
PRE-WELD
ANGLE STEEL

|

()

Lo

Lo
()
L (@]
=F=
LO| ~—

N

—¥F

O

_; ()

~7 N
=l =
=5
=
= A= =
= ==
oo — =
x= Sl =
= = =
<= o ]
| = =
— =

Flare Stack

O
O
O

FL-8501

,/-_

INSTALLATION DIAGRAM

&
©
/ <

8342604 /85/2606~85.2609

U BOLTnch)[I1]
Detal se pe spport st
GUIDE SUPPORT ]
Detal se pe spport st

>
2

‘ )_
\: —/'r
|

1100

-

|\

ENE

Gaass-aadl

30002500 550

PIPE SUPPORTPAD

834261185J2613/852615~85.2618

T SHOE SUPPORT
CLAP(Inch)
Delal s pe spport It

ANGLE STEEL
L 80KB0K7

GENERAL NOTES

GENERAL NOTE:
1.ALL DIMENSIONS ARE IN mm. ALL ELEVATIONS AND COORDINATES ARE IN m.

3 THESITEWELDING OF BRACKET AND CIVIL SHALL BE FULLY WELDED AND THE HEIGHT OF WELDING ANGLE
'SHOULD BE NO LESS THAN THE THICKNESS OF THINNER PART.

4AFTER THE BRACKET IS INSTALLED,PAINTING IS NEEDED.

5.FOR STAINESS PIPE,A THICKNESS=0.3mm 8.5 PLATE SHOULD BE INSTALLED BETWEEN PIPE AND CLAMP OR U BOLT.

REFERENCE DRAWINGS

SYMBOLS AND LEGENDS

KEY PLAN

1700

0Q

\.
T

Deta se pe spport st

= B

GUIDE SUPPORT ]
Detal se pe spport st

W,

—
-85l . N
Moleculor Sea Y
S
o Go

PIPE SUPPORT PAD

INSTALLATION DIAGRAN

B342619/8542620

100K/ ESOb

Tt

550 | 550
1100

ANGLE STEEL N{

L B0XB0X/

(Inch)
Delal s pe spport It

T SHOE SUPPORT
CLAP

D-8501

Knock-out Drum

INSTALLATION DIAGRAW

2000

5
L 0 BT ]

Delal s pipe supprt s
GUIDE SUPPORT [I]
Detal s pe support It

=
o

ik

8542602/85.2603

M
e

100x8
0

550 , 530
1100

3+

19

/
-

PIPE SUPPORTPAD

‘ N RE-HED

vt gorive

())dlisl

S

ANGLE STEEL
LBOXB0XT

Bal Yang | Ji Nin

Bal Yang | Ji Nin

Bal Yang | Ji N

0
0
Bal Yang | Ji Ningbo
bo

Bal Yang | Ji N

THIS DOCUMENT IS THE PROPERTY OF TCC. NO PART OF THIS
TO OTHERS OR USED FOR ANY PURPOSE WHATSOEVER EXCEPT

DOCUMENT SHALL BE REPRODUCED OR
WTH THE PRIOR WRITTEN PERMISSION OF

OWNER:

@ Middle East

| VREE Kimiaye Pars Company

[ [
DRAW | CHECK [ REVIEW | APPROVE
DISCLOSED

off

—
o
0o
_— == HALDOR TOPS@E A/S
:Q_ 2= m - o 4
O —/— >
T — + - — [CONTRACTOR DRAWNG NO.
S= = H Itgc EFI @ iEI&ﬁ I‘E’L-\\ ;.| NKP—11-DE-8000—FE-REQ—237
_— - = 3 CHINA TIAN ICHEN EN GINEERIN G 10N [IEET 2 |TOTAL
= B VENDOR DRAWING NO.
= = A TP PERRHPAIRAR 170130B5000PED0-13
gwom  JIANGSU SUNPOWER TECHNOLOGY CO., LTD SHEET 23 |TOTAL 24
PROJECT NKP Methanol Project
Pipe Support List UNIT Flore
PHASE Detal
S Date | SCALE 115 [sEET 23] Tor. 24 [szE a3 [ MR | up_vp-asn-257-507-a3
Lo —

| 6




1 2 3 4 | 6
GENERAL NOTES
000
COP EL95'122 a REFERENCE DRAWINGS
SEAT TYPE SUPPORT
J0I
A&%LXES%EL | el pi[ge gupporl i f&f
105 EL94000 o <[ ][] . ' —— '
f i i i ) ) i ? j//’U_I SEAT TYPE SUPPORT SYMBOLS AND LEGENDS
PIPE RACK ). : | IS : : —{ ANCLE STEFL L JIa[i]
S LB0NG0K7
g L IS ANGLE STEEL ™ 3
| 80X80XT
S S YELD ON ASEPLATEOF SEAT Y SUPPRT PIPE RACK e
U N\
INSTALLATION DIAGRAM
85J0101
M —
S 30, 140 30
gE: " - S e
hill2 —
FPSTET . - = s =
A1 - Middle East
: : HF EL.89.200 EXPANSlON BOH Kimiaye Pars Company
200 m WOR TOPSE A/S
INSTALLATION DIAGRAM W e o —
fwem  JANCSU SUNPOVER TECHNOLOGY 0. I [gegrr 24 [roml 24
85J0205 e Sopet O, Mo b e
[comr Sl _Sign | pate | SCAE 115 [seEr 24[ 70T 24 [sE A3 % m-Dv'D-ussm-mm-u
1 2 3 Z | 6






